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Effect of alloying elements on high temperature oxidization
characteristic for austenitic stainless steels.
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Table 1 Chemical composition of vacuum melt stainless steels

speci Chemical composition

men Cr.‘“z Cr.“.:

No. c si Mn P s cr Ni Al H oo, | Nia® | Nie
1 0.062 | 0510 | 0990 | 0.001 | 0.008 | 14.160 | 12.630 | 0.020 | 3.1 42 0.007 | 0996 | 0982
2 0.058 | 0510 | 0990 | 0.001 | 0.009 | 15.200 | 11.660 | 0.020 | 3.1 46 0.009 | 1149 | 1.127
3 0.056 | 0.510 | 0.980 | 0.001 | 0.008 | 16.130 | 10.660 | 0.023 | 3.8 36 0.010 | 1317 | 1.287
4 0.056 | 0.500 | 0.970 | 0.001 | 0.009 | 16.670 | 10.140 | 0.023 [ 3.0 39 0.008 | 1.416 | 1.388
5 0.063 | 0500 | 0.960 | 0.001 | 0.008 | 17.180 | 9.630 | 0.024 [ 2.0 19 0.010 | 1.494 | 14572
6 0.060 | 0.510 | 0980 | 0.001 | 0.008 | 17630 | 9.170 | 0.023 | 25 40 0.009 | 1605 | 1.569
7 0.056 | 0510 | 0.960 | 0.001 | 0.008 | 19.140 | 7.650 [ 0.017 | 2.8 43 0.008 | 2.029 | 1.981
A 0.060 | 052 097 | 0.001 | 0.024 | 14.26 1261 | 0015 | 2.8 38 0.006 | 1010 | 0997
B 0.060 | 052 099 | 0.001 | 0026 | 15.22 1168 | 0016 | 23 42 0.008 | 1.145 | 1125
C 0.060 | 052 098 | 0001 | 0026 | 16.15 107 | 0017 | 26 28 0.007 | 1.303 1.283
D 0.060 | 052 098 | 0.001 | 0.026 | 16.67 1018 | 0.011 | 3.2 32 0008 | 1399 | 1373
E 0.061 | 052 099 | 0001 | 0026 | 17.18 968 | 0017 | 28 34 0.007 | 1.496 | 1.470
F 0.060 | 052 0.98 | 0.001 | 0.026 | 17.68 9.17 | 0015 | 24 40 0.009 | 1611 1574
G 0.060 | 0.51 099 | 0001 | 0024 | 19.3 7.7 0015 | 28 40 0.01 1.997 1.939
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Fig.3 The relationship between
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Fig.9 The relationship between
the oxidization rate and the time
at 900C for specimen No.1~No.7
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Fig.11 The relationship between
the oxidization rate and the time
at 1000°C for specimen No.1~No.7
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Fig.10 The relationship between
the oxidization rate and the time
at 900°C for specimen No.A~No.G
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Fig.12 The relationship between
the oxidization rate and the time
at 1000 °C for specimen No.A~No.G
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